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LEILONG TOYS FACTORY

CHENGHAI DISTRICT,SHANTOU CITY,GUANGDONG PROVINCE,CHINA

The following samples were submitted and identified by/on behalf of the client as:

TOY SERIES

Client Reference Information

Labeled Age Grading
Requested Age Grading

A1001-1,A1001-2,A1001-3,A1001-4,A1001-5,A1001-6,
A1001-7,A1001-8,A1002-1,A1002-2,A1002-3,A1002-4,
A1002-5,A1002-6,A1002-7,A1002-8,A1003-1,A1003-2,
A1003-3,A1003-4,A1003-5,A1003-6,A1003-7,A1003-8,
A1004-1,A1004-2,A1004-3,A1004-4,A1004-5,A1004-6,
A1004-7,A1004-8,A1005-1,A1005-2,A1005-3,A1005-4,
A1005-5,A1005-6,A1005-7,A1005-8,A1006-1,A1006-2,
A1006-3,A1006-4,A1006-5,A1006-6,A1006-7,A1006-8,
A1007-1,A1007-2,A1007-3,A1007-4,A1007-5,A1007-6,
A1007-7,A1007-8,A1008-1,A1008-2,A1008-3,A1008-4,
A1008-5,A1008-6,A1008-7,A1008-8,A1009-1,A1009-2,
A1009-3,A1009-4,A1009-5,A1009-6,A1009-7,A1009-8,
A1010-1,A1010-2,A1010-3,A1010-4,A1010-5,A1010-6,
A1010-7,A1010-8

3+

3+
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Age Group Assessed by SGS As Per Age
Guideline

Age Group Applied in Testing

Sample Receiving Date

Last Submission Sample Date

Further Information Date

Testing Period

ovarleaf,

OVER 3 YEARS

OVER 3 YEARS

JAN 15, 2021

MAR 04, 2021

FEB 04, 2021

JAN 15, 2021 TO MAR 10, 2021
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Test Report No.: T52110220768TY Date: MAR 10,2021  Page 2 of 14

Test Requested Conclusion
1 Per applicant’s request, for compliance with the selected requirement(s) of ASTM
' F963-17 Standard Consumer Safety Specification on Toy Safety. Refer to test

result page(s) for details.
(Selected specimen(s) was/were tested as specified by the applicant, please refer -
to test result page(s) for details)
(Selected tests item as specified by the applicant, please refer to test result
page(s) for details)
ASTM F963-17 Standard Consumer Safety Specification for Toy Safety (Except
clause 4.3.3) PASS

Fkkk FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) ***#*k**

Signed for and on behalf of
SGS-CSTC Standards Technical
Services Co., Ltd. Shenzhen Branch Testing Center

‘ U

Qu Ping, Kiky Liu Junjie, Tony
Dept. Manager Section Manager
CNAS Approved Signatories CNAS Approved Signatories

on or
subject to Terms and '{;:ondlﬂons \‘o;iE!eglmni ocumonls at il

Xiao Yongbo, Spring
Supervisor
CNAS Approved Signatories
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Results:

Test Report No.: T52110220768TY Date: MAR 10, 2021

Page 3 of 14

ASTM F963-17 STANDARD CONSUMER SAFETY SPECIFICATION FOR TOY SAFETY

AS SPECIFIED IN ASTM F963-17 STANDARD CONSUMER SAFETY SPECIFICATION ON TOYS SAFETY

Clauses relevant to the item:
Clause Description Result
4 Safety Requirements
4.1 Material Quality ** Pass
4.2 Flammability Test Pass
(See Result Page)
4.3 Toxicology
4.3.2 Manufacturing and Packaging of Food N/A
4.3.4 Cosmetics N/A
4.3.5 Heavy Elements
4.35.1 Heavy Elements in Paint/Similar Surface Coating Materials Pass
(See Result Page)
4.35.2 Heavy Metal in Substrate Materials Pass
(See Result Page)
4.3.6 Cosmetic, Liquids, Pastes, Putties, Gels, Powders and Item of Avian N/A
Feather Origin
4.3.7 Stuffing Materials N/A
4.3.8 DEHP (DOP) N/A
4.4 Electrical/Thermal Energy N/A
4.5 Sound-Producing Toys Pass
4.6.1 Small Objects N/A
4.6.2 Mouth-Actuated Toys N/A
4.6.3 Labelling Requirements Pass*
*Retest samples were submitted on Mar 08, 2021.
4.7 Accessible Edges Pass
4.8 Projections N/A
4.9 Accessible Points Pass*
*Retest samples were submitted on Mar 08, 2021.
4.10 Wires or Rods N/A
4.11 Nails and Fasteners Pass
4,12 Plastic Film Pass*

*Retest samples were submitted on Mar 08, 2021.
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Test Report No.: T52110220768TY Date: MAR 10,2021  Page 4 of 14

Clause Description Result
4,13.1 Folding Mechanisms N/A
4,13.2 Hinge-Line Clearance N/A

(Remark : Not applicable because of the weight of movable part link
with hinge is less than 0.51b.)

4.14 Cords, Straps and Elastic N/A
4.15 Stability and Over-Load Requirements N/A
4.16 Confined Spaces N/A
4.17 Wheels, Tires, and Axles N/A
4.18 Holes, Clearance & Accessibility of Mechanisms Pass
4.19 Simulated Protective Devices N/A
4.20 Pacifiers N/A
4.21 Projectile Toys N/A
4.22 Teethers and Teething Toys N/A
4.23 Rattles N/A
4.24 Squeeze Toys N/A
4.25 Battery-Operated Toys (Non-rechargeable battery) Pass*

(* This test was only conducted on specific product(s) (see sample
pictures for details) as per client’s request.)

4.26 Toys Intended to be Attached to a Crib or Playpen N/A
4.27 Stuffed and Beanbag-Type Toys N/A
4.28 Stroller and Carriage Toys N/A
4.29 Art Materials N/A
4.30 Toy Gun Marking N/A
431 Balloons N/A
4.32 Certain Toys and Nearly Spherical Ends N/A
4.33 Marbles N/A
4.34 Balls N/A
4.35 Pompoms N/A
4.36 Hemispheric-Shaped Objects N/A
4.37 Yo Yo Elastic Tether Toys N/A
4.38 Magnets N/A
4.39 Jaw Entrapment in Handles and Steering Wheels N/A
4.40 Expanding Materials N/A
4.41 Toy Chest N/A
5 Safety Labeling Requirements

5.2 Age Grading Labeling Pass
5.3 Safety Labeling Requirements Pass*

*Retest samples were submitted on Mar 08, 2021.
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Clause Description Result
5.4 AquaticToys N/A
55 Crib & Playpen Toys N/A
5.6 Mobile N/A
5.7 Stroller and Carriage Toys N/A
5.8 Toys Intended to be Assembled by an Adult N/A
5.9 Simulated Protective Devices N/A
5.10 Toys with Functional Sharp Edges and Sharp Points N/A
5.11 Small Objects, Small Balls, Marbles, and Balloons Pass*
*Retest samples were submitted on Mar 08, 2021.
5.12 Toy Caps N/A
5.13 Art Materials N/A
5.14 Electric Toys N/A
5.15 Battery-Operated Toys N/A
5.16 Promotional Materials Pass
5.17 Magnets N/A
6 Instructional Literature
6.2 Crib & Playpen Toys N/A
6.3 Mobiles N/A
6.4 Toys Intended to be Assembled by an Adult N/A
6.5 Battery-Operated Toys Pass
6.6 Battery Powered Ride-on Toys N/A
6.7 Toys in Contact with Food Pass*
*Retest samples were submitted on Mar 08, 2021.
6.8 Toy Chests N/A
7 Producer’s Markings
7.1 Producer’s Markings Pass
7.2 Battery-Powered Ride-on Toys N/A
7.3 Toy Chests N/A
8.5 Normal Use Testing Pass
8.7 Impact Test Pass
8.8 Torque Test Pass
8.9 Tension Test Pass
8.10 Compression Test Pass
8.12 Flexure Test N/A
8.16 Tension Test for Pompoms N/A

N/A = Not Applicable

** Visual Examination

“ W4 i
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Result Page:

Flammability Test (Clause 4.2)

Flammability Test on Solid

Sample Burning Rate (inch/sec)
TOY SERIES 0.04

Requirement: A toy / component is considered a “flammable solid” if it ignites and burns with a self-sustaining
flame at a rate greater than 0.10 in/sec along its major axis.

ASTM F963-17, Clause 4.3.5.1 — Heavy Elements in Pa_int/Similar Surface Coating Materials

Method: With reference to CPSC-CH-E1003-09.1
Method: With reference to ASTM F963-17 Clause 8.3

Analysis was performed by Inductively Coupled Plasma Optical Emission Spectrometer (ICP-OES)

Total Lead Content

Test Item(s) Lead (Pb)
MDL (ppm) 10
Total Limit (ppm) 90
. - Alias Tracing Result(s)
Specimen Description No. No. (ppm)
1. Transparent lacquer w/ bright silvery coating on plastic (Washing 3 1 ND
machine)
Soluble Heavy Metal Content
Test Item(s) Pb Sh As Ba Cd Cr Hg Se
MDL (ppm) 5 5 25 10 5 5 5 10
Migration Limit (ppm) 920 60 25 |1000 | 75 60 60 500
Specimen | Alias Tracing | Mass of trace . S
No. No. No. amount (mg) Adjusted Migration Result(s) (ppm)
1 1 4 56.8 ND | ND | ND | ND | ND | ND | ND | ND

Specimen Description:

1. Transparent lacquer w/ bright silvery coating on plastic (Washing machine)

Unless otherwise agreed in writing, this :Iocumen! is issued by the Company subject to its General Cunultnons of Semce printed
on or at http://www.sgs com/en/Terms-and-Conditions.aspx a
subject to Terms and Condlllons for Eier.lronic ocumanls at hitp:/fwww.sgs.com/en/Terms-an Condillcnsz«rms s Documenl ASpR.
Attentlon is drawn to the of llability, ind an% !urisa aion ssues defined thereln. Any holder of this document is
advised that information it hsrenn flacts the Ci at the time of its intervention only nnd within the limits of
Client's inatructions, if any. T sole la to its Client and this documem does not sxansmta parties to a
transaction from exerclslng all lha}r rrghts and obligallcns under th 8 T
except in iuH without prior wrltten appmvai ol the Company Any unauthadzed altaration, I’or%ary or falslﬂcatlon ol tha contant or
this d 5 m ted to the fullest extent of the law. Unless otherwise stated the
ruulls nhown in this test rsporl rul'er onl;-I to lnc sample(s) lsstedpand such sampists) are rstalnad l'or 30 days only.
Attenti To chock the at of testing / Inspection report & certific pla 1tact us at telephone:(86-755) B307
1443, or all: CN.Do

sssamuol k .thwmﬁcmw i, Sherchen, China 518129  t (86-755) 25328888 { (86-755)83106190 www.sgsgroup.com.cn
- RYl- RHEHAE SRS THIWRFSOSKHE  AM: 518120 | (85-755)25028888  f (6-755)83106190 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)

*_

P i 1
spection & !slm;Sﬂ i

T



Test Report No.: T52110220768TY Date: MAR 10,2021  Page 7 of 14

Note: - ppm = parts per million
- 1% = 10000 mg/kg = 10000 ppm =10000 pg/g
- MDL = Method Detection Limit
- ND = Not Detected (lower than MDL)
- Migration results of eight elements shown are of the adjusted analytical results

- For Soluble Heavy Metal Content: The decision rule has prescribed in the regulation or standard,
conformity reporting will base on the standard.

- For Total Lead Content:
Result(s) is(are) extracted from report No. T52010240975TY.
For Soluble Heavy Metal Content:
Result(s) is(are) extracted from report No. T52010240974TY.

ASTM F963-17, Clause 4.3.5.2 — Heavy Elements in Su_bstrate Materials

Method (hon-metallic materials): With reference to CPSC-CH-E1002-08.3
Method: With reference to ASTM F963-17 Clause 8.3
Analysis was performed by Inductively Coupled Plasma Optical Emission Spectrometer (ICP-OES)

Total Lead Content

Test Item(s) Lead (Pb)
MDL (ppm) 10
Total Limit (ppm) 100
Specimen Description A|11|2_S Tr;a\l%?g R?;grl;)(s)
1. Green plastic (Blender) 2 1 ND
2. Cream-brown plastic (Washing machine) 2 2 ND
3. Transparent black plastic (Blender) 2 3 ND
4. White plastic (Cup) 2 4 ND
5. Transparent plastic (Water dispenser) 2 5 ND
6. Brown plastic (Dish) 2 6 ND

Unless otherwise agreed in writing, this :Iocumen! is issued by the Company subject to its General Cunultnons of Semce printed
on or at http://www.sgs com/en/Terms-and-Conditions.aspx a
subject to Terms and Condlllons for Eier.lronic ocumanls at hitp:/fwww.sgs.com/en/Terms-an Condillcnsz«rms s Documeglls X
Attention is drawn to the of llability, ind an% |urisa aion ssues defined thereln. Any holder of this document is
advised that information it harenn flacts the Ci at the time of its intervention only and within the limits of
Client’s inatructions, if any. T sole la to its 1 Client and this documem does not sxansmts parties to a
transaction from exerclslng all lha}r rrghts and obligallcns under th not ba r
axcept in iuH without prior wrltten appmvai ol the Company Any unauthadzed altaration, I’or%ary or falslﬂcatlon of tha conlant or
this d 5 m ted to the fullest extent of the law. Unless otherwise stated the
ruulls nhown in this test rsporl rul'er onl;-I to lnc sample(s) lsstedpand such sampists; are rstalnad l'or 30 days only.
Attenti Te chock the aut ty of testing / inspect report & certific pla acl us at telephone:(86-755) B307
1443, or all: CN.Do

sssauma k .thwmﬁcmm i, Sherchen, China 518129  t (86-755) 25328888 { (86-755)83106190 www.sgsgroup.com.cn
- RYl- RHEHAE SRS THIWRFSOSKHE  AM: 518120 | (85-755)25028888  f (6-755)83106190 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)

*

Fad b & W T
s;utlar!. !slm;Sﬂ i

T



Test Report No.: T52110220768TY Date: MAR 10,2021  Page 8 of 14

Soluble Heavy Metal Content

Test Item(s) Pb Sh As Ba Cd Cr Hg Se
MDL (ppm) 5 5 2.5 10 5 5 5 10
E/I;g)r/gtmn Limit (ppm) -- Other Than Modeling 90 60 25 | 1000 75 60 60 500
Migration Limit (ppm) -- Modeling Clays 90 60 25 250 50 25 25 500
Specimen | Alias | Tracing | Mass of trace . S
No. No. No. amount (mg) Adjusted Migration Result(s) (ppm)
1 1 1 / ND ND ND ND ND ND ND ND
2 1 2 / ND ND ND ND ND ND ND ND
3 1 3 / ND ND ND ND ND ND ND ND
4 1 5 / ND ND ND ND ND ND ND ND
5 1 6 / ND ND ND ND ND ND ND ND
6 1 7 / ND ND ND ND ND ND ND ND

Specimen Description:

1. Green plastic (Blender)

2. Cream-brown plastic (Washing machine)
3. Transparent black plastic (Blender)

4. White plastic (Cup)

5. Transparent plastic (Water dispenser)

6. Brown plastic (Dish)

Note: - ppm = parts per million

- 1% = 10000 mg/kg = 10000 ppm =10000 pg/g

- ND = Not Detected (lower than MDL)

- MDL = Method Detection Limit

- Migration results of eight elements shown are of the adjusted analytical results

- For Soluble Heavy Metal Content: The decision rule has prescribed in the regulation or standard,
conformity reporting will base on the standard.

- For Total Lead Content:
Result(s) is(are) extracted from report No. T52010240975TY.
For Soluble Heavy Metal Content:
Result(s) is(are) extracted from report No. T52010240974TY.
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Remark:

1.

Since the data and / or information above division line of front page is provided by the applicant, the
relevant results or conclusions of this report are only made for these data and / or information, SGS shall
not be responsible for the authenticity and integrity of such data and information and the validity of the
results and / or conclusions arising therefrom. Testing results only apply to the sample as received.

The statement of conformity has considered the decision rule based on the Guarded acceptance (8.3.2 of
ISO/IEC GUIDE 98-4:2012). When the measured value falls within the guard band, only the test data and
measurement uncertainty will be reported. The guard band is equal to the expanded measurement
uncertainty with a 95% coverage probability(k=2), w = Ues. The Probability of False Accept and the
Probability of False Reject of the decision rule are 2.5%.

For Upper Tolerance Limit (Tu):

Pass - when the measurement result is below Tu-Ugs

Fail - when the measurement result is above Tu+Uos

Inconclusive - when the measurement result is falling in guard band [ Tu-Ugss, Tu+Ugs ]

For Lower Tolerance Limit (TL):

Pass - when the measurement result is above Ti+Usgs

Fail - when the measurement result is below Ti-Usgs

Inconclusive - when the measurement result is falling in guard band [Ti-Ues, Ti+Uss ]
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SGS authenticate the photo on original report only

= End of Report ***

eneral Conditions of Service printed
and ro ofacu'onlc tormut doaumnu

Unless otherwise agreed in writing, this dowmr\l is Iuw by 1he Ccmpany sul
o t hitp:/fwww. s d-

lub]ont io Terms and c Documa 3
ttention |l drmm to the of liability, Ification ai sl isues de d r

sdvlud that information mwuod harwn nm ects the Compan: e time of ils Inmmnﬁan onl{ md wmdn u-e Iimiu of
Client’s instructions, if any. The Co ‘s sole responsibility is !o ib CIlml nnd this document doea nol exonerate parties to a
transaction from exercising all thair r gm; and obligations under the transa n documents. This document cannot be reproduced
axcept in full, w!ihuut jprior wrmoﬂhﬁ?:ruval of the ompnw Any unuﬂtl!urimd altaration, forgery or falsification of the content or
appearance of this document is unlawful an ay be the fullest extent of the law. Unless otherwise stated the
rasults shown in this test report refer only to Illo umple(s) ha!-d'lnd such mpls{:] are retained for 30 days only.

Attention:To check the h ity of gli ion report & certifi ploase us at teleph B6-755) 8307

1443, oremall: CN.Doccheckiisgs.com

65 B No.4, danghen kst ark e 430, v o, Bk, Longgang Dt Sherchen, Chva 518129 1 (86-756) 25328888 1 (86-755) 83106190 www.sgsgroup.com.cn
E- B EHEEASER40S TR I RRMESGSAHE AR 518129 | (86-755)25826888  f (B6-755)83106190 e sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)




		2021-03-10T10:31:58+0800
	Shenzhen
	SGS officially issued document




